

Certificate of Conformity for products tested in accordance with the requirements of:

BS AU 145e : 2018

Certificate issued to:

Tennants UK Ltd, Duke Street, New Basford, Nottingham, NG7 7JN



Commercial traceability : AWL 2042
Test report traceability : TR0953 / TUN33053 / TUN 33070 / TUN 33114 / TUN 33193 / TUN 33578
Certificate No : COC/0120

This certificate confirms that full-construction film number plate samples manufactured by the above-named company have been independently tested by UKAS accredited laboratory 7517 in accordance with the relevant clauses of BSI Standard: **BSAU145e:2018 - Specification for Retroreflecting number plates**. This certificate confirms the sample construction codes shown below have met or exceeded the acceptance criteria within the standard.

584 / 585

The number plate construction codes shown above are representative only of the samples provided for testing and do not refer to quality of product produced by the above-named company during subsequent production runs. It is strongly advised that batch sample testing is carried out on at least an annual basis and always after any manufacturing, raw material supplier, material formulation, production process changes or any other change which may affect the quality and conformance of the product to this standard.

Date of Issue: 19/02/2024

Authorised by: Paul Edwards

Position: Director



Providing Indicators of Future Performance

Materials Test & Evaluation Services | Corrosion Performance
Environmental Durability | Solar Degradation | Taber Abrasion
Wear Index | Materials Property Retention

Certificate of Conformity for products tested in accordance with the requirements of:

BS AU 145e : 2018

Certificate issued to:

Tennants UK Ltd, Duke Street, New Basford, Nottingham, NG7 7JN



Commercial traceability : AWL 2042
Test report traceability : TR0953 / TUN33053 / TUN 33070 / TUN 33114 / TUN 33193 / TUN 33578
Certificate No : COC/0121

This certificate confirms that full-construction 3-D number plate samples manufactured by the above-named company have been independently tested by UKAS accredited laboratory 7517 in accordance with the relevant clauses of BSI Standard: **BSAU145e:2018 - Specification for Retroreflecting number plates**. This certificate confirms the sample construction codes shown below have met or exceeded the acceptance criteria within the standard.

596 / 597 / 598 / 599

The number plate construction codes shown above are representative only of the samples provided for testing and do not refer to quality of product produced by the above-named company during subsequent production runs. It is strongly advised that batch sample testing is carried out on at least an annual basis and always after any manufacturing, raw material supplier, material formulation, production process changes or any other change which may affect the quality and conformance of the product to this standard.

Date of Issue: 19/02/2024

Authorised by: Paul Edwards

Position: Director



7517

Providing Indicators of Future Performance

Materials Test & Evaluation Services | Corrosion Performance
Environmental Durability | Solar Degradation | Taber Abrasion
Wear Index | Materials Property Retention



Unit 9 Porte Marsh Road
Porte Marsh Industrial Estate
Calne
SN11 9BW
Tel: 01793 380965
Mobile 07597 190463
Email: info@awlltd.co.uk
Web: www.awlltd.co.uk

Certificate of Conformity for products tested in accordance with the requirements of:

BS AU 145e : 2018

Certificate issued to:

Tennants UK Ltd, Duke Street, New Basford, Nottingham, NG7 7JN



Commercial traceability : AWL 2042
Test report traceability : TR0953 / TUN33053 / TUN 33070 / TUN 33114 / TUN 33193 / TUN 33578
Certificate No : COC/0122

This certificate confirms that full-construction acrylic number plate samples manufactured by the above-named company have been independently tested by UKAS accredited laboratory 7517 in accordance with the relevant clauses of BSI Standard: **BSAU145e:2018 - Specification for Retroreflecting number plates**. This certificate confirms the sample construction codes shown below have met or exceeded the acceptance criteria within the standard.

586 / 587 / 588 / 589 / 590 / 591 / 592 / 593 / 594 / 595

The number plate construction codes shown above are representative only of the samples provided for testing and do not refer to quality of product produced by the above-named company during subsequent production runs. It is strongly advised that batch sample testing is carried out on at least an annual basis and always after any manufacturing, raw material supplier, material formulation, production process changes or any other change which may affect the quality and conformance of the product to this standard.

Date of Issue: 19/02/2024

Authorised by: Paul Edwards

Position: Director



7517

Providing Indicators of Future Performance

Materials Test & Evaluation Services | Corrosion Performance
Environmental Durability | Solar Degradation | Taber Abrasion
Wear Index | Materials Property Retention